



Test Report

Reference No...... : WTH24H02027499P
Applicant..... : Shenzhen Yuejiang Technology Co., Ltd.
Room 1003, Building 2, Chongwen Park, Nanshan iPark, No.3370,
Address..... : Liuxian Blvd, Fuguang Community, Taoyuan Street, Nanshan District,
Shenzhen, China
Manufacturer..... : Shenzhen Yuejiang Technology Co., Ltd.
Room 1003, Building 2, Chongwen Park, Nanshan iPark, No.3370,
Address..... : Liuxian Blvd, Fuguang Community, Taoyuan Street, Nanshan District,
Shenzhen, China
Product Name..... : Teach Pendant
Model No...... : DT-TP10-3PE-N
Test specification..... : According to standard GB/T 4208-2017
Date of Receipt sample..... : 2024/02/02
Date of Test..... : 2024/02/03 to 2024/02/04
Date of Issue..... : 2024/02/20
Test Report Form No...... : TRFEN-SE-001-V01
Test Result..... : See next page

WALTEK

Prepared By:

Shenzhen Hongcai Testing Technology Co., Ltd.

Address: Building B, Tianji Industrial Park, 1/F. & 2/F. & 3/F., No.30-9, Laiyin Road, Xinsheng Community,
Longgang Subdistrict, Longgang District, Shenzhen, Guangdong, China

Tel : +86-0755-84616666

Service Tel:+86-0755-89594380

Email: hongcai@hct-test.com

Tested by:

Inspected by:

Approve by:

Vito Liu

Jeson Qi

Sem Huang

Vito Liu

Jeson Qi

Sem Huang





1.Test item: IPX4 test

(1) Detection equipment and instruments:

Equipment Name	Equipment Model	Equipment Number	Calibration Dates	Valid Date to
Oscillating Tube Tester	BL-1200	WTHP1066A1-001	2024/01/17	2025/01/16

(2) Environmental Conditions:

Temperature: 23.6 °C

Humidity: 59.8 %RH

(3) Tested Sample: S-01

(4) Test Basis Standard: GB/T 4208-2017

(5) According to the standard method, the test conditions are as follows:

- 1) Water flow: 1.8 L/min;
- 2) Turntable speed: 1r/min;
- 3) Swing tube angle: $\pm 180^{\circ}$;
- 4) Swing tube radius: 400 mm;
- 5) Distance from sample to needle: 200mm;
- 6) Test time: 10 min.

(6) 测试结果Test Results:

Sample No.	Sample Name	Test Results (Visual inspection)
S-01	Teach Pendant	After the test, no water entered inside the sample.